samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
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1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 S612.47 56.18 68.20 -12.02 40.8 3285 1185 20.37 0.00 190 268 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.46 55.45 68.54 -13.09 39.94 33.80 11.89 29.33 @.00 192 268 PEAK - .
3 5702.23 55.39 105.82 -50.43 39.45 33.40 11.93 29.39 @.00 192 268 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.86 57.79 118.94 -53.15 41,79 33.44 11.95 29.39 @.8a 192 268 PEAK 1 5745.00 111,56 ====en ==eees 95.57 33.48 11.96 29.40 @.B@ 192 268 PEAK
" Level (dBuVim)
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Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5745.00 104,18 =-=mvn ==-em- 88.14 33.48 11.96 29.48 .60 192 268 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-330f 71

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
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Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1149000 64.09 74.60 -9.91 73.40 33.98 17.04 6577 @44 178 180 PEAC 1 11499.08 61.94 74.00 -12.66 71,25 38.98 17.04 65,77 @.44 108 208 PEAK
7 114%0.00 53.80 54.60 -0.20 63.11 33.98 17.04 85.77 @.44 178 180 AVERAGE 2 114%.00 51.49 54.00 -2.51 60.80 33.95 17.04 65.77 0.4 108 208 AVERAGE
3 O17235.00 58.27 68.20 -17.93 55.49 33.44 2132 65.61 6.3 - -- PEAK 3 17235.00 50.07 68.20 -18.13 55.29 38.44 21.32 65.61 063 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-340f 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
WWWWWWM ] i WM -
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-350f 71




samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT6-22 13
1225 | 175
ol P

’ dﬁ‘ w5
0

T | S W e | 1 1M EAK{UNI)
52."yy‘ 1|m ‘3‘2 Iyl 'JIIA 31 4 -
. PTG S ol
ki3
szwww"““
Peak "
1.
5600 5637, 5674, 5711, 5748, 5785
Frequency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : G3CHIG-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHIG-HY

Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 . 8ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 SE4.24 55.32 68.20 -12.88 40.11 32.90 11.68 20.37 0.00 101 167 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.14 53.92 68.30 -14.38 38.60 33.80 1178 29.33 @.00 1ol 167 PEAK - .
3 5703.60 55.39 186.21 -50.82 39.61 33.41 1L.76 29.39 @.00 lel 167 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572925 95.14 111.37 -56.23 39.31 33.4 1178 29.39 @.8e 101 167 PEAK 1 5785.00 112,29 =-=men =meeee 96.09 33.76 11.85 29.41 6.8 101 167 PEAK
" Level (dBuVim)
1225
10!
875
700
0 AVG_54)
=
e T M‘_/_HJ
%0 -
—
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 104,87 ---=vn -=-m- §7.95 33.69 1184 29.41 @.60 161 167 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-36 of 71



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental

 goL8vel (dBuVim)

fo507" k

700 " REAK BE(B4).16-24)
o P PO PP N 0 VPO O A O
k1Y
1.
Peak Blank
5785 5818, 5851, 5684, 5017, 5950
Frequency (WHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 53.83 110.89 -57.86 37.42 33.92 11.91 29.42 @.80 1ol 167 PEAK
5874.43 55.24 105.36 -50.12 38.74 34.80 11.92 20.42 @.80 1ol 167 PEAK
5923.93 56.07 68.99 -12.92 39.43 34.18 11.97 29.43 @.80 1ol 167 PEAK
5932.18 96.31 68.20 -11.89 39.68 34.18 11.97 20.44 @.80 1ol 167 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C3-370f 71
FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
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1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 5636.63 55.58 68.20 -12.62 40.32 32.95 1169 29.33 0.00 29 239 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.14 53.47 68.30 -14.83 38.15 33.80 1178 29.33 0.6 229 236 PEAK - .
3 5701.33 56.62 105.59 -48.97 40.85 33.40 1176 29.39 @.00 229 230 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.67 52.99 118.95 -57.96 37.16 33.44 11.78 29.39 @.88 229 230 PEAK 1 5785.00 108,27 =-==vn ==-m- 92,15 33.69 11.84 29.41 @.B@ 229 230 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7 e
S
_'_’,Jw—u_..-—“"““"
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Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5785.00 100,75 =-==-n ==--m- 84.63 33.69 11.B4 29.41 .00 229 230 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-38 of 71

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental

 goL8vel (dBuVim)

71 i
k1Y
1.
Peak Blank
5785 5818, 5851 5684, 5017, 5950

'rremency (NHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 55.24 110.89 -55.65 38.83 33.92 11.91 29.42 @.80 229 230 PEAK
5874.43 54.75 105.36 -50.61 38.25 34.80 11.92 20.42 @.80 229 130 PEAK
5924.59 54.96 68.50 -13.60 38.26 34.18 11.97 29.43 @.80 229 130 PEAK
5046.27 56.06 68.20 -12.14 39.42 34.18 11.98 20.44 @.80 229 130 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C3-39 of 71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Vertical
1 HLweI{dMVJm) ) Level {dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI) EAK(UNI)
00— A Ll | ] [ 79'"4'_"_'_"_"—F [ L | ] [
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it b e e PPN IY. S aaik L ot
3540 340
Peak
115 1.
Avg.
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 9266.00 59.61 68.20 -8.59 72.67 37.83 14.97 65.89 @.63 306 361 PEAC 1 9266.08 61.78 68.20 -6.50 74.16 37.83 14.97 65.89 @.63 284 5 PEAK
1 1157000 52.61 74.60 -21.39 62.30 3858 17.10 65.81 @44 237 177 PEAK 2 11570.08 52.91 74.00 -21.89 62,60 38,58 17.10 65.81 @.44 10 240 PEAK
3 11570.08 42.81 54.00 -11.19 52.50 38.58 17.18 65.81 @.44 237 177 AVERAGE 3 11576.0@ 43.68 54.60 -18.32 53.37 38.58 17.1@ 65.81 @.44 108 240 AVERAGE
4 17355.00 49.85 68.20 -19.15 53.92 38.61 21.37 65.48 0.63 - -- PEAK 4 17355.80 50.13 68.20 -15.67 55.80 3B.61 21.37 65.48 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-400f 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Vertical
1 HI.MI{HB!IWII]} 0 Level(dBuVim)
145 1825
B15 B4
14.47G e 1l
AVG 54 AVG 54
~14.5G 528 !
Avg. MMA_WWWMW T 3l i M IR AR M
113 i
14n 1475, 1462, 14480, 14, 14500 1én 1415, 1482 14448, 140, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} 0 Level(dBuVim)
145 1825
B15 B4
17.7G 00 100
AVG 54 AVG 54
~18G 528 !
it L — T =T e
Avg. kil %0
113 i
11 11780, 17820, 17800, 11840, 18000 1110 11780, 17820, 17800, 17840, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-410f 71



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental

.y Level (dBuVim) Level (dBuVim)
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Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Frequency (Miz)
1000 200, 3400, 4600, 5800, 7000
Site  : @3CHIG-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHIG-HY

Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 . 8ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 585488 53.90 11188 -53.08 4L3§ 33.92 12.14 29.40 0.00 33 369 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5873.80 56.14 105.76 -49.62 39.38 33.99 12.19 29.42 0.08 233 360 PEAK - .
3 5925.8@ 56.48 68.20 -11.80 39.41 34.18 1232 29.43 0.00 233 360 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 592838 596.97 68.20 -11.23 39.99 3410 12,32 29.44 @.80 233 360 PEAK 1 5825.80 114,36 ====sn ==-n-- 97.85 33.85 12.67 29.41 @.B@ 233 360 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52! e
Mﬁ_'_"_“___,_,\_/—"_"-._u-—"'u
%0 s
e
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 105,35 =-==sn ==-e-- 88.80 33.85 12.87 29.41 .80 233 360 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-42 of 71



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
" Level (dBuVim) 4o L8vel (dBuVim)
1225 \\ 12251
{o5 gt
\ 10!
815
T [k
700 4 PEAK BE(B4) 16.24)
g ‘R ; L | W W an BT I m—l EAK(N)
52! Mt ¥ ot =
5 " b
30 e
w0 w.w’""
11!
Peak
1.
5825 5850, 5875, 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 585288 6L8G 115.64 -53.78 45.23 .91 1214 29.40 0.00 109 54 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5873.88 56.65 105.51 -48.86 39.88 34.80 12.19 29.42 @.00 100 54 PEAK - .
3 5922.63 57.73 69.95 -12.22 40.75 3418 1231 29.43 @.e0 100 54 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5925.88 57.45 68.20 -10.75 40.47 3410 1232 9.4 0.00 100 54 PEAK 1 5825.00 109,32 =-==sn ==-e-- 92.81 33.85 12.67 29.41 @.60  lee 54 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7 ]
T SR
e
5 T,
—
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5825.80 102,32 =-==sn ==-e-- 85.88 33.86 12.88 29.42 @.00 169 54 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-430f 71

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Vertical
1 45Ltzvt%l{dﬂu\”ln) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] p L] | ] [ () [ p L] | ] [
AVG_54) AVp_54
9 fl bty g ——y i T et el
PEMT e PRV ANRPAR PR iy g A
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1163000 62.45 74.60 -11.55 72,39 33.30 17.17 65.85 @.44 19 I8 PEAC 1 116%.08 62.31 74.00 -11.69 7225 38.30 17,17 65.85 @.44 40 121 PEAK
7 11650.00 52.30 54.60 -1.70 62.24 33.30 17.17 85.85 @.44 180 13 AVERAGE 2 11650.00 52.05 54.00 -1.95 61.99 33.30 17.17 65.85 0.4 408 121 AVERAGE
3OI7475.00 49.97 68.20 -18.23 54.46 33.80 20.43 £5.35 6.3 - -- PEAK 3 17475.00 49.55 68.20 -18.65 54.04 38.80 21.43 65.35 063 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-44 0f 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol.

Horizontal Vertical
1 Hmel{nmvnn) 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. Mwwm_mw WPV ORI [ By Jmmwmememw
115 i
19 14476, 140 14488, 1445, 14500 1Hn 1476, 140 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmel{nmvnn) 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
S A Lo e gt R LS e i A A T
Avg. 0 %0
115 i
110 17760, 17820, 17860, 1140, 18000 17100 17160, 17820, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-450f 71




samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT6-2 13
1225 ‘ 12251
anE — 1

’ / w5
0 i

RRATN
. ) o LNW 0T T U 1N EAK(UM)

52 Blelpcsants " ks bt “W-NJ

52 an«m \ &bl !
el

30 L
350 il

1.

Peak

11!

500 5631, 5662 5693, 5T, 5755

Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHIG-HY

Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 . 8ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1565635 55.45 68.28 <1175 4005 3291 IL87 29.3% 0.9 25 0PEK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 565131 56.53 69.17 -12.64 4l.el 33.81 11.89 29.38 @.ee 216 @ PEAK - .
3 5717.83 63.44 109.97 -46.53 47.46 33.43 1194 29.39 @.ee 216 0 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 572121 65.22 113.56 -48.34 49.22 33.44 1195 29.39 @.ee 216 @ PEAK 1 5755.00 109,92 =--=en -=-e-- 93.88 33.48 1196 29.40 @.B0 216 B PEAK
" Level (dBuVim)
1225
10! 1
875
700
AVG_54)
52! R
| o
- ‘ B "
Avg. Blank
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.060kHz VBN:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.00 18191 ---mn ---eme 85.75 3358 1193 29.40 @.00 216 @ AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-46 of 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Fundamental
1w Level (dBuVim)
- |
105,01 e T
875
o \" P g 124
34
52! ittt iy YRRy PTRRA W
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.84 55.82 111.17 -55.35 39.18 33.92 12.14 20.42 @.e0 216 B PEAK
5874.93 55.38 105.22 -49.84 38.61 34.80 12.19 20.42 @.e0 216 B PEAK
5024.65 96.46 68.46 -12.60 39.47 34.18 12.32 2943 @.00 216 B PEAK
5927.77 57.21 68.20 -10.99 40.23 34.18 12.32 29.44 @.e0 216 B PEAK

e ra e

TEL : 886-3-327-0868

FAX: 886-3-

327-0855
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samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 ‘ 12251
105 — AP 1
10! { - "
815
/ bl
70
-1 I 1] 1.1
] 5 . WBM [ | N U L ERHINL
528 At bbbt ,
2 R ST,
30 et
w oo
1.
Peak
1.
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SELL56 5493 68.20 -13.27 39.59 3285 185 29.37 0.00 21 271 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5652.88 55.58 69.75 -14.25 39.97 33.82 11.89 29.33 @.ee 221 271 PEAK - .
3 5715.32 59.59 109.49 -49.9 43.61 33.43 1194 29.39 @.ee 221 271 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572354 66.04 118.86 -52.82 50.83 33.45 11.95 29.39 @.ee 221 271 PEAK 1 5755.00 108,69 =--=nn -=--m- 92.65 33.48 11.96 29.40 @.B@ 221 271 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7 T
-
_Nﬂ/ddu..__-u—“’"‘"
JEN M_M_“_,_,_M"‘""m
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.060kHz VBN:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5755.00 99,98 ----en -m-e-- 83.86 33.48 11.96 29.48 .60 221 271 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-48 of 71

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
1w Level (dBuVim)
- |
ETiLy e H-\-H""-\-\.
i
875
o P g 124
52. " 1 A 2 i Mw il 4
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.84 54.87 111.17 -56.30 36.23 33.92 12.14 29.42 .00 221 271 PEAK
1 5874.34 56.24 105.35 -49.14 39.47 34.80 12.19 29.42 9.8 21 271 PEAK
3592485 55.08 68.31 -13.23 36.09 3410 12.32 29.43 0.0 221 271 PEAK
4 593777 56.96 68.20 -11.24 39.95 3419 12.35 29.44 9.8 21 271 PEAK

TEL : 886-3-327-0868 Page Number 1 C3-49 of 71
FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Vertical
1 HLwel{dB!le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
1
A 5 ! G B¢
525 & b el 5. A et
RS pine "y e P rininsh syttt w0
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11510.00 58.66 74.60 -13.34 68,31 33.94 16,75 65,78 @.44 180 167 PEAC 1 11510.08 57.38 74.00 -16.70 66,95 38.94 1673 65,78 @.44 40 120 PEAK
1 11510.00 49.74 54.60 -4.26 59.39 33.94 16.75 85.78 @.44 180 167 AVERAGE 2 11510.00 46.99 54.00 -7.01 56.64 33.94 16.75 65.78 0.4 400 120 AVERAGE
30726500 49.42 68.20 -18.73 54.84 33.47 2085 65.57 6.6 - -- PEAK 3 17265.00 50.08 68.20 -18.20 55.42 38.47 21.85 65.57 .63 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-50 of 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
AVg . %l T a m}'—h P — ]
115 Ik
1un 1476, 1482, 14488, 144, 14500 1n 147, 148 14480, 144, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
Ip—— A I ey e - P SR S !
Avg. kil %l
115 Ik
11700 1180, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-510f 71




samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 /‘ 12251
- 10!
815
/ bl
70
1 7 O e BTN e e I EAKUA
57 Bhonti Al A 2 " 3A 4,WA M -
5! g -
ki3
- MW pibmris
350
1.
Peak
1.
5600 5639, 5678. 517, 5756, 5795
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SGAL34 S5.69 68.20 -125L 4.2 32.97 1188 2938 0.00 212 @ PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.70 53.82 68.72 -14.98 38.39 33.81 11.89 29.38 @.ee 212 @ PEAK - .
3 5708.62 54.44 105.37 -50.93 36.50 33.40 11.93 29.39 @.ee 212 0 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572912 54.54 111.87 -56.53 38.54 33.44 11.95 29.39 @.ee 212 @ PEAK 1 5795.00 110,16 =-==vn ==-e-- 93.88 33.69 12.88 29.41 @.e0 212 B PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7 S ——
[N
e
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.060kHz VBN:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5795.00 101,52 =-=men ==-e-- 85.12 33.80 12.81 29.41 @.ee 212 B AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-52 of 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Fundamental
1w Level (dBuVim)
- |
1#: A hh\_‘-‘_"‘—h._
o
700 \’\”l ~PEAK BE(BA) 16.24
bl 1 2 i . 9 4
5! h
k13
11
Peak Blank
5795 5826, 5657, 5888, 5919, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.37 58.34 112.25 -53.91 4L.78 33.92 12.14 29.42 @.ee 202 B PEAK
1 5B68.32 58.09 107.67 -48.98 41.36 33.97 12.18 29.42 @.ee 202 B PEAK
3592474 54,88 68.40 -13.52 37.89 3410 12.32 29.43 @.ee 202 B PEAK
4 594659 56.74 68.20 -11.46 39.71 34.10 1237 29.44 .08 202 B PEAK
TEL : 886-3-327-0868 Page Number 1 C3-53 0f 71

FAX: 886-3-

327-0855




samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 /‘ 12251
15 . o
f 10!
815
Mﬂ bl
70
1 : (0l e TS e e W BN
ot St IR N V.
525 bl = Frm |
5 WWN«W b e,
ki3
30 WWW
350
1.
Peak
1.
5600 5639, 5678. 517, 5756, 5795
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 S43.29 5508 68.20 -12.92 39.81 32.97 1188 29.38 0.00 217 271 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.12 53.39 68.29 -14.98 37.88 33.80 11.89 29.33 @.ee 217 271 PEAK - .
3 5708.62 54.99 105.37 -50.38 39.65 33.40 11.93 29.39 @.ee 217 271 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572012 53.59 111.87 -57.48 37.59 33.44 11.95 29.39 @.ee 217 271 PEAK 1 5795.00 109,18 ---=vn ==-e-- 92.82 33.76 12.81 29.41 @.ee 217 271 PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
[(BR—————
MM_,.—‘“"—'M
L
350 S
—_
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.060kHz VBN:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5795.00 99.79 =---en -meeee 83.47 33.73 12.00 29.41 @.6e 217 271 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-54 of 71

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
1o Level (dBuvim)
- |
105 O} N T

Peak f Blank

5795 5826, 5857, 5688, 5919, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.83 95.15 111.19 -56.84 38.51 33.92 12.14 29.42 @.ea 217 271 PEAK
5874.83 55.64 105.25 -49.61 38.87 34.80 12.19 20.42 @.e0 217 171 PEAK
5924.89 54.97 68.28 -13.31 37.98 34.18 12.32 2943 @.ee 217 171 PEAK
5046.44 57.23 68.20 -10.97 40.20 34.18 12.37 29.44 @.e0 217 171 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C3-550of 71
FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Vertical
1 HLmI{d&le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
o ! A6 54 o ! G54
" " T T S ORI PSRN A gl —————
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1159000 57.44 74.060 -16.56 67.%4 33.46 16.82 65.82 @.44 119 166 PEAC 1 11590.08 56.58 74.00 -17.20 66,99 38.46 16.82 65.82 @.44 108 209 PEAK
1 11590.00 49.11 5460 -4.89 59.21 33.46 16.82 65.82 0.4 118 166 Average 2 11590.00 43.09 54.60 -5.91 58.19 38.46 16.82 65.82 0.4 109 20 Average
31738500 49.46 68.20 -18.74 54,39 33.67 221 65.44 6.63 - -- PEAK 3 17385.00 49.18 68.20 -19.82 5411 38.67 2121 65.4 .63 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-56 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. . ] o L S N S
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
[ [ S S o o, SRR R WMWWWWW
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-57 of 71




samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE —"/—'_
10! } i "
815
rH bl
70
1 N 7 O e T e e I EAKIA
52.r Wl e o 2 iy rM M4t W
5 e e P
ki3
3.0 o WW
350
1.
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S636.40 55.5 68.20 -12.95 39.80 32.95 1188 2.3 0.00 27 9 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.58 55.87 68.63 -13.56 39.56 33.80 11.89 29.38 @.ee 217 @ PEAK - .
3 5768.10 56.88 105.23 -48.35 40.94 33.40 1193 29.39 @.ee 217 0 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572085 59.26 118.91 -51.65 43.26 33.44 11.95 29.39 @.ee 217 @ PEAK 1 5775.00 106,24 =-==vn ==-n-- 89.88 33.76 12.81 29.41 @.ee 217 B PEAK
" Level (dBuVim)
1225
10!
875
00
0 AVG_54)
[
AP ——
%0 ]
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:3.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 577500 98,27 =--men =meeee 62,14 33.55 1193 29.48 @.ee 217 B AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-58 of 71

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Fundamental
1w Level (dBuVim)
1225 ‘\\
—
105 0yt e >
875 \M
o oy, P BEBY 1624
g L e N 3 4
0 Mo, ARy
k13
11
Peak Blank
5175 5810, 5045, 5880, 5915, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.28 64.37 112.45 -48.88 47.73 33.92 12.14 29.42 .00 207 B PEAK
1 5B68.28 63.28 107.68 -43.80 46.55 33.97 12.18 29.42 @.ee 207 B PEAK
3592428 56.54 68.73 -12.19 39.56 3419 1231 29.43 @.ee 207 B PEAK
4 594168 56.78 68.20 -11.42 39.76 34.10 1236 29.44 .08 217 B PEAK
TEL : 886-3-327-0868 Page Number 1 C3-59 of 71
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samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE —/—'_
s olinrs iy 10!
815
J bl
70
- ) L | W W an BT I EAK(N)
52 5t b . s b
52! m Wl ity w‘J
ol
30 AP
™ il
1.
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 SER75 55.97 68.20 -12.23 40.49 3297 1189 2.3 0.00 191 268 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.85 S54.41 68.24 -13.83 38.99 33.80 11.89 29.33 0.0 191 268 PEAK - .
3570150 56.35 105.62 -49.27 40.41 33.40 1193 29.39 @.00 191 268 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572085 56.38 118.91 -54.53 40.38 33.44 11.95 29.39 @.88 191 268 PEAK 1 5775.00 103,84 =-=men ==-eme §7.76 33.51 1197 29.48 @.ee 191 268 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
51 -
Mwm
S
34 e
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.060kHz VBN:3.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 577500 96,18 =--=en -=-e-- 80.12 33.49 1197 29.48 .00 191 268 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
1o Level (dBuvim)
1225 ‘\\
T ity
815 \W
4 h "PEA_BEIBA16.24
\MW e g 3 4
52 WWWM.A gttty Wl
1.
Peak Blank
5175 5810, 5845, 5680. 5015, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.98 62.56 110.86 -48.30 45.92 33.92 12.14 29.42 @.80 191 268 PEAK
5873.60 59.50 105.76 -46.26 42.74 33.99 12.19 29.42 @.80 191 268 PEAK
5924.63 55.63 68.48 -12.85 35.64 34.18 12.32 29.43 @.80 191 268 PEAK
5938.80 57.69 68.20 -10.51 40.68 34.18 12.35 20.44 @.80 191 268 PEAK

e ra e

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HL&V&I{dB!le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
5. : A 7 ; A
dr"‘.w vt At WMMWWWWMMWM " M bttt AT oty ity bl el
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1155000 54.73 74.60 -19.27 4.6l 370 16,78 65.80 @.44 189 166 PEAK 1 11550.08 55.96 74.00 -18.84 65.84 38.70 16,78 65.80 .44 399 122 PEAK
1 11550.00 45.00 5460 -8.80 55.88 33.70 16.78 65.88 0.4 189 166 Average 2 11550.08 46.17 54.60 -7.83 56.85 38.70 16.78 65.36 0.4 399 120 Average
31730500 49.15 68.20 -19.85 54.40 33.50 2013 65.51 6.3 - -- PEAK 3 1735.00 49.58 68.20 -18.62 54.83 38.50 21.13 65.51 @63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-62 0of 71
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samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Vertical
meeI{dBqu] M“I.ml[dBﬂWm}
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. %l — %l . i
115 !
1un 147, 1482, 14488, 14y, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIGAHY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
meeI{dBqu] M“I.ml[dBﬂWm}
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
mwwmww [ S MMWW
Avg. 0 %0
115 Ik
11700 1780, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (WHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIGAHY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
- -~ " 1
/’”ﬂ 10!
815
875
70
1 , . 7 O e BT e I EAKUA
52 5tttk ot et
52! bt A
- R
Y | et o
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716, 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SEI378 55.36 68.20 -12.84 40.20 3286 11.66 20.37 0.00 200 339 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5652.93 55.78 78.37 -14.67 4@.35 33.82 1L.71 29.33 0.0 200 339 PEAK - .
3 5701.36 54,87 105.58 -50.71 39.19 33.40 1176 29.39 @.00 200 339 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.06 56.64 118.94 -54.38 40.81 33.44 11.78 29.39 @.80 200 339 PEAK 1 5745.00 106,63 =-==vn ==-m- 98,71 33.51 1L.81 29.40 @.B@ 208 339 PEAK
" Level (dBuVim)
1225
10! 1
875
00
AVG_54)
2 =
_.—M-—M .
%0 S
—
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 99.55 =--mes -meeee 83.67 33.48 11.8@ 29.48 .00 200 339 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-64 of 71

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental

 goL8vel (dBuVim)

i MM P T PN Ry Y ol Mt
ki3
1.
Peak Blank
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5855.680 60.37 110.80 -50.43 43.96 33.92 11.91 29.42 @.e0 211 194 PEAK
5874.75 55.50 105.27 -49.77 39.60 34.80 11.92 20.42 @.e0 211 194 PEAK
5924.13 56.26 68.84 -12.56 39.62 34.18 11.97 29.43 @.80 211 194 PEAK
5931.88 57.46 68.20 -10.74 40.83 34.18 11.97 20.44 @.80 211 194 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C3-650f 71
FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
1o Lavel[dBuVim) 1 1oLevel (dBuim)
13l PEAR_BETBALT0-2% 13
1225 /‘ 12251
105 - ol 1
f 10
815
M‘” w5
0
| , 4 T S e O [ L L] EAK{NI)
52. A ‘JNn AV‘“hr ) A, AZI LN PERPTRTIO N Ry M, Jh o »\J'(
5! i «Mw««wj il
- % | b T
1. -
Peak
11!
5600 5629, 5658, 5687. 5716, 5745
Frequency (Miz)
1000 20, 0, 4600, 5800 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHIG-HY

Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 S603.48 6.1 68.20 -12.19 40.92 3281 1165 29.37 0.00 109 285 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.32 53.82 68.43 -15.41 37.79 33.80 1178 29.33 @.00 1@ 285 PEAK - .
3 5708.34 54,30 105.30 -51.00 38.53 33.40 1176 29.39 @.00 1@ 285 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5721.95 60.48 115.24 -54.76 44.65 33.44 11.78 29.39 @.80 18@ 285 PEAK 1 5745.00 106,96 =-==vn -=--- 9107 33.49 11.88 29.40 @.B@ 108 285 PEAK
" Level (dBuVim)
1225
10! 1
875
700
AVG_54)
iz e
__,_M....__.-v"'"‘“"""“"w
%0 ]
e
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5745.00 101,81 ---mvn ==-eme 85.12 33.49 11.8@ 29.48 .60 189 285 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-66 of 71
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Pol. Vertical Fundamental

1o Level (dBuvim)

1225 \\

o745 ‘\ ~

7 - PN BB 1.4

% 1 4

5! A ot A W b " 4 M RS "

k1Y

1.

Peak Blank
5825 5850, 5875. 5000, 5025, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.25 595.73 112.51 -56.76 39.32 33.92 11.91 29.42 @.80 208 267 PEAK
5874.88 56.03 105.23 -49.20 39.53 34.80 11.92 20.42 @.80 208 267 PEAK
5924.50 54.43 68.57 -14.14 37.79 34.18 11.97 29.43 @.80 208 267 PEAK
5932.88 96.17 68.20 -12.83 39.54 34.18 11.97 20.44 @.00 208 267 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C3-67 of 71
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Pol. Horizontal Vertical
1 HLmI{d&NJm) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
o ; Avg 54 s 1 AV 54
"Mw AT I RSPV SR - T T T Y e e Bt b=
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1163000 5113 74.60 -22.87 6L.37 33.30 16.87 65.85 @.44 371 160 PEAC 1 1165.08 53.71 74.00 -20.29 63.95 38,30 16.87 65,85 @.44 40 121 PEAK
1 11650.00 41.36 54.00 -12.64 S51.60 33.30 16.87 85.85 @.44 371 160 AVERAGE 2 11650.00 42.65 54.00 -11.35 52.89 33.30 16.87 65.35 0.4 408 121 AVERAGE
3OI7475.00 49.84 68.20 -19.16 53.63 33.80 2033 £5.35 6.6 -- -- PEAK 3 17475.00 49.30 68.20 -18.99 53.89 38.80 21.33 65.35 063 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-68 of 71
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SPORTON LAB.
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Report No. :FR450901E

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. e b IR 6 VRIS NS D S
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
T — e e e . TS N D i
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-69 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. .
60. 0.
ap ap
50 [ w0 [
. | . |
II—| II— |
ng—1— ' o1 ;
7
ﬁ N
10, | 5 3 ”W T "'I‘Nl\l 1 -~ oy 30001 2 w - g,
20. 20. 4 l ry
Rl b
QP/ 10. 10,
Peak 30 . 18. 612, 806, 1000 30 2. 18, 612. 806, 1000
Frequency (MHz) Frequency (MHz)
Site : @3CHI6-HY Site + @3CH16-HY
Condition: QP 3m CBL6111DE2GBA2NIDALN-06 47828 & 86 HORTZONTAL Condition: QP 3m (BL6111D&0BA2NIDALN-06 47628 & 86 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m dB 0B dB om  deg MHz dBuV/m dBuV/m  dB dBuV dB/m dB A8 B om  deg
1 87.23 28.26 40.60 -11.74 44,93 14,42 1.47 32.59 0.03 -- -- Peak 1 51.34 28.22 4@.0@ -11.78 45.72 13.71 1.12 32.38 @.65 -- -- Peak
2 151,25 25.21 43.%0 -18.29 38.56 17.14 1.92 32.48 @.e7 17 290 2 186,17 31.46 43.50 -12.84 46.65 14,93 2,12 32.32 0.08 -- -- Peak
30 242,43 27.24 46.00 -18.76 39.68 17.56 2.41 32.45 0.4 100 EL 3 272,59 25.56 46.80 -20.44 36.39 18.84 2,55 32.30 0.08 -- -- Peak
4 262,88 25.97 46.00 -20.03 35.74 20.81 2.51 32.35 0.6 112 154 (P 4 319.66 3B.10 46.80 -7.99 47.88 19.48 277 3Ll6 0.13 - -- Peak
5  480.83 36.79 46.80 -9.21 42.41 23.60 3.40 32.74 @.12 202 283 QP 5 477.17 35.76 46.60 -10.24 4144 2353 3.39 3272 @12 208 114 Peak
6 721,61 33.96 46.00 -12.84 3452 27.22 417 32.14 0.19 -- -- Peak 6 710.64 31.45 46.00 -14.55 32.06 27.17 4.17 3214 @.19 -- -- Peak
7 471 33.38 46.00 -12.7¢ 20.44 38.57 4.80 31.81 0.30 -- -- Peak 7 897.18 35.42 46.00 -10.58 33.88 28.95 4.66 32.26 0.19 -- -- Peak
TEL : 886-3-327-0868 Page Number 1 C3-70 0of 71
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Pol. Horizontal Vertical
1 MLmel{mvnn) " Level (dBuVim)
1225 1225
1050 o
815 815
EAK[UNI) EAK[UNI)
700 RN ] ] [ 700 R ] ] [
VG 54 VG 54
525 T 525 T
et ——"
R bl gt i e b N P WHWWMWW
Peak
175 f.
18000 2240, 26800, kil 35600, 40000 18000 22400, 26800, . 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : O3CHIG-HY Site  : O3CHIG-HY
Condition: PEAK(UNLT) Inm SHF 08993 231124 HORIZONTAL Condition: PEAK(UNLI) In SHF 0993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m dB dB_dB o deg I‘Hzmdﬁu\ﬂn b dew dB/m dB dB_dB m deg
1 39186.08 47.19 74.60 -26.81 59.23 44.88 9.09 56.39 -9.54 - - PEAK 1 3197.00 47.08 74.80 -26.92 58.94 44.96 9.10 56.38 -9.94 - -- Pesk
TEL : 886-3-327-0868 Page Number 1 C3-710f 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

<Sample 8>

C4.1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark

(GHz) Rate
Mode 122 | U-NII-3 | 5.725-5.85 0 802.11a 149 5745 6Mbps - -
Mode 123 = U-NII-3 = 5.725-5.85 0 802.11a 157 5785 6Mbps - -
Mode 124 = U-NII-3 | 5.725-5.85 0 802.11a 165 5825 6Mbps - -
Mode 125 | U-NII-3 | 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 126 = U-NII-3 | 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 127 = U-NII-3 | 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 128 | U-NII-3 | 5.725-5.85 0+1 802.11ac VHT20 149 5745 MCSO0 - -
Mode 129 | U-NII-3 | 5.725-5.85 0+1 802.11ac VHT20 157 5785 MCSO0 - -
Mode 130 = U-NII-3 = 5.725-5.85 0+1 802.11ac VHT20 165 5825 MCSO0 - -
Mode 131 | U-NII-3 | 5.725-5.85 0+1 802.11ac VHT40 151 5755 MCSO0 - -
Mode 132 | U-NII-3 | 5.725-5.85 0+1 802.11ac VHT40 159 5795 MCSO0 - -
Mode 133 | U-NII-3 | 5.725-5.85 0+1 802.11ac VHT80 155 5775 MCSO0 - -
Mode 134 | U-NII-3 | 5.725-5.85 0+1 802.11ax HE20 157 5785 MCSO | FullRU -
Mode 135 | U-NII-3 | 5.725-5.85 1 802.11a 165 5825 6Mbps - LF
Mode 166 | U-NII-3 | 5.725-5.85 1 802.11a 165 5825 6Mbps - SHF

TEL : 886-3-327-0868 Page Number :C4-10f 71

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

C4.2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 @ 5644.52 66.41 68.20 -1.79 \Y Peak  Pass - Band Edge

122
802.11a 149 = 11490.00 47.82 54.00 -6.18 H Avg. Pass - Harmonic
802.11a 157 @ 5935.48 66.34 68.20 -1.86 \Y Peak  Pass - Band Edge

123
802.11a 157 | 11570.00 51.23 54.00 -2.77 H Avg. Pass - Harmonic
802.11a 165 5933.63 66.89 68.20 -1.31 \Y Peak  Pass - Band Edge

124
802.11a 165 ' 11650.00 49.87 54.00 -4.13 H Avg. Pass - Harmonic
802.11a 149 = 5648.00 65.55 68.20 -2.65 \Y Peak  Pass - Band Edge

125
802.11a 149 | 11490.00 53.61 54.00 -0.39 H Avg. Pass - Harmonic
802.11a 157 | 5943.07 67.01 68.20 -1.19 H Peak | Pass - Band Edge

126
802.11a 157 | 11570.00 53.50 54.00 -0.50 H Avg. Pass - Harmonic
802.11a 165 5933.13 67.14 68.20 -1.06 H Peak  Pass - Band Edge

127
802.11a 165 @ 11650.00 53.67 54.00 -0.33 H Avg. Pass - Harmonic
802.11ac VHT20 @ 149 @ 5650.75 66.54 68.76 -2.22 H Peak | Pass - Band Edge

128
802.11ac VHT20 | 149 11490.00 52.20 54.00 -1.80 H Avg. Pass - Harmonic
802.11ac VHT20 @ 157 @ 5940.43 67.11 68.20 -1.09 H Peak | Pass - Band Edge

129
802.11ac VHT20 | 157 @ 11570.00 53.54 54.00 -0.46 H Avg. Pass - Harmonic

TEL : 886-3-327-0868 Page Number 1 C4-20f71

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT

Report No. :FR450901E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ac VHT20 | 165 5937.88 67.73 68.20 -0.47 H Peak  Pass - Band Edge
130

802.11ac VHT20 | 165 11650.00 53.15 54.00 -0.85 H Avg. Pass - Harmonic

802.11ac VHT40 | 151  5932.26 66.61 68.20 -1.59 H Peak | Pass - Band Edge
131

802.11ac VHT40 | 151 | 11510.00 51.45 54.00 -2.55 H Avg. Pass - Harmonic

802.11ac VHT40 | 159  5926.13 67.75 68.20 -0.45 H Peak | Pass - Band Edge
132

802.11ac VHT40 | 159 | 11590.00 51.62 54.00 -2.38 H Avg. Pass - Harmonic

802.11ac VHT80 | 155  5930.93 67.49 68.20 -0.71 H Peak | Pass - Band Edge
133

802.11ac VHT80 | 155 | 11550.00 50.18 54.00 -3.82 H Avg. Pass - Harmonic

802.11ax HE20 | 157 @ 5933.83 57.44 68.20 -10.76 H Peak | Pass | FullRU @ Band Edge
134

802.11ax HE20 | 157 = 11570.00 52.26 54.00 -1.74 H Avg. Pass | FullRU | Harmonic
135 LF 165  480.08 40.12 46.00 -5.88 H QP Pass - LF
166 SHF 165 39167.47 47.83 74.00 -26.17 H Peak | Pass - SHF

TEL : 886-3-327-0868 Page Number 1 C4-30f71

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Fundamental
. Level (dBuVim) o Letel [dBuVin)
140) PEAR_BEBA_To-Z4] 14
1225 /‘ 12251 1
105 - aae
/ 10!
815 i
9 M.W 4.
70, A‘ i
ST TRS FR e S S A RN . s N 1 R | | L 1] MWM
52, MMMMMMMWW
ki3 W :
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : G3CHIG-HY Frequency (MHz)
Condition: PEAK BE(84)_16-24 3n 9120D-1522 240328 HORTZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
L Condition: PEAK(UNII) 3n 91200-1522 248328 HORLZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 . 8ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 564974 66.28 68.20 -1.92 4098 33.80 1170 2038 0.08 100 360 PEAK freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5650.32 65.44 68.43 -2.99 40.13 33.00 1170 29.38 9.9 108 360 PEAK -
3 5714.99 75.00 109.40 -34.40 49.20 33.43 1177 29.39 9.99 108 360 PEAK Mz dBuV/m dBWV/n 8 dBwV dB/m 0B 4B OB or  deg
4 57906 71.88 110.94 -39.06 46.06 33.84 1178 20.39 9.9 109 369 PEAK 1 575,80 112,95 =veen =sneen §7.09 3343 1186 29.40 9.9 100 360 PEAK
Lol 0B
1225
1
10!
85

Avg. Blank

70

5! _
WA._'M‘I”
350
1.
1000 220 5800, 7000

3400,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 165,31 ===men =meeee 79.44 3348 1188 29.40 9.9 108 36D AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-40f71



ssamanas. FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Vertical Fundamental
o Letel [dBuVin) o Letel [dBuVin)
140 PERR_BEALTo-24 140
123 /‘ 15 1
- /’ 10!
815
3 W{Nv 015
1. WW
oot it g meinn s 7 e O o N 1A e T . 1]
0 s |
7 el
50 Wﬂl AR
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 In 91200-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
B Condition: PEAK(UNIE) 3n S1280-1522 248325 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 SGA52 6.4 6820 179 ALL3 3298 1178 2938 9.98 36 9 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
3 OSESL19 6423 69.88 -4.85 3891 33.01 1179 2933 9.9 36 BPEMK -
3 5714.84 79.66 109.36 -29.70 53.85 33.43 1L.77 29.3 9.9 36 BPEK Mz dBuV/mdBV/n  dB dBuV dB/m 0B B B m  deg
4 57050 77.99 11193 -394 5217 344 178 9.9 9.99 36 @ PEMK 1 5745.00 118,83 ==-nnr =omeev 92.95 33.49 1180 29.40 9.9 36 0 PEAK
Lol 0B
1225
1
10!
85
00
W H]
0 2
T
_ﬂu“*‘”f
350
Avg. Blank
1.
1000 220 3400, 5800, 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5745.80 111,58 =-=nen ==ees 85.78 33.49 11.8@ 29.48 9.99 326 B AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-50f 71
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Pol. Horizontal Vertical
1 HL&V&I{dB!le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
1
@ AVG_54) @ 1 AVG_54
.,Mw " T S S I - T g
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1149000 57.81 74.60 -16.19 67.43 33.98 16,73 €5.77 @.44 30l 277 PEAC 1 11499.08 53.19 74.00 -20.81 62.81 38.98 1673 65,77 @.44 40 299 PEAK
1 114%0.00 47.82 54.60 -6.13 57.44 33.98 16.73 85.77 @.44 381 277 AVERAGE 2 114%.00 43.74 54.00 -10.26 53.36 38.98 16.73 65.77 0.4 408 299 AVERAGE
3O17235.00 49.67 68.20 -18.53 55.19 33.44 2102 65.61 6.3 -- -- PEAK 3 17235.00 50.51 68.20 -17.69 56.03 38.44 21,82 65.61 063 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-60f 71

FAX: 886-3-327-0855
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Report No. :FR450901E

Pol.

Horizontal Vertical
1 4‘“‘Ltz\rel{nmlwln) 0 Level(dBuVim)
145 1825
B15 B4
14.47G e 1l
AVG 54 AVG 54
~14.5G 528 !
AVg . %l T et % e -
113 i
14n 1475, 1462, 14480, 14, 14500 1én 145, 1482 14488, 140, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘Ltz\rel{nmlwln) 0 Level(dBuVim)
145 1825
B15 B4
17.7G 00 100
AVG 54 AVG 54
~18G 528 !
e e e ————— T ey L
Avg. 0 %0
113 i
11 11780, 17820, 17800, 11840, 18000 1110 11780, 17820, 17800, 17840, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-70f 71
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
105 il =
/ 10!
815
W bl
0. 1 3 | lf
PRTTTR SPR ¥ S NI S A Y o N I O | | L]
52! I
YL ﬁwwWWM
ki3 M
350
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE.0 6486 68.20 1.3 39.67 3291 1068 2.3 9.98 109 29 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.62 64.47 69.40 -4.93 39.15 33.81 1L.78 29.38 9.99 108 29 PEAK - .
3 5702.68 64.30 105.95 -41.65 38.53 33.41 1L76 29.39 9.9% 1e@ 29 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.25 63.65 111.37 -48.37 37.13 33.44 1IL78 29.39 9.99 109 29 PEAK 1 5785.80 11154 =-=men =meeee 85.42 33.69 1184 29.41 19.60 109 29 PEAK
" Level (dBuVim)
1225
10!
875
00
VG
7
LT ]
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 104,86 ---=vn -=--m- 77.94 33.69 11.84 29.41 1@.60 1@ 29 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-80f 71

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

 goL8vel (dBuVim)

o N el s A 1LA" P A . &
52,
ki3
1.
Peak Blank
5785 5818, 5851, 5884, 5917, 5050
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 64.92 110.89 -45.97 38.59 33.92 11.91 20.42 le.el  le@ 29 PEAK
5874.93 65.46 105.22 -39.76 38.95 34.80 11.92 20.42 le.el lee 29 PEAK
5924.59 64.64 68.50 -3.86 37.99 34.18 11.97 20.43 le.el  lee 29 PEAK
5936.80 66.21 68.20 -1.99 39.56 34.18 11.98 20.44 le.el lee 29 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C4-90f 71
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
— [
- 10!
815
875
70 4 s
bttt hoe it L ‘WW e O w1 L i AN
521 - . Sl
52! WMMM'M pmAy
350
350
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SE.6L 5.7 68.20 -2.44 40.57 32.91 1168 29.38 9.98 409 35 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.32 65.28 68.44 -3.24 39.89 33.80 1178 29.33 9.99  4@@ 352 PEAK - .
3 5708.27 64.69 105.28 -40.59 38.93 33.40 1176 29.39 9.99  4@@ 352 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.87 62.58 118.95 -48.37 36.76 33.44 11.78 29.39 9.99  4@@ 352 PEAK 1 5785.00 117,99 =-=men =meeee 9182 33.73 11.85 29.41 16.8@ 408 352 PEAK
" Level (dBuVim)
1225
10!
875
00
e
7 i
W_w_,___./"_
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5785.00 110,69 =--nvn -=-nme 84.52 33.73 1185 29.41 10.60 469 352 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-10of 71

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental

 goL8vel (dBuVim)

15 - K

875! i

VW
700 WM‘\M‘k‘NIM 1 2 "PEAK BE(B)16-24)

AJMM ' A Ak R S T

Peak f Blank

5785 5818, 5851, 5684, 5917, 5950
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5854.80 66.06 111.27 -45.21 39.64 33,92 11.91 29.42 10.01  4@0 352 PEAK
2 5873.28 66.45 105.68 -39.23 39.95 33.99 11.92 29.42 10.01  4@@ 352 PEAK
3592393 5.4 68,99 -3.55 35.79 34.10 1197 29.43 10.01  4@@ 352 PEAK
4 5935.43 66.34 63.20 -1.86 39.69 34.10 11,93 20.44 10.01 400 352 PEAK
TEL : 886-3-327-0868 Page Number 1 C4-11 of 71

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 45Ltmal{dB!lWln) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] ; L] | ] [ () [ L] | ] [
1
@ AVG_54) @ AVG_54
5 5 - T
N—_— ! o ANl T it P A o] A
11l i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1157000 6271 74.60 -11.29 72.7¢ 33.58 16.80 65.81 e@.44 231 123 PEAC 1 11570.08 38.82 74.00 -15.18 68.81 38,58 16.80 65.81 @.44 40 294 PEAK
1 11570.00 51.23 54.60 -2.77 61.22 33.58 16.88 85.81 @.44 231 123 AVERAGE 2 11570.00 46.75 54.00 -7.25 56.74 33.50 16.80 65.31 0.4 400 294 AVERAGE
31735500 48.39 68.20 -19.81 53.46 33.61 2017 65.48 6.6 -- -- PEAK 3 17395.00 47.35 68.20 -20.85 52.42 38.61 2117 65.43 .63 -- -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-12 of 71
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Report No. :FR450901E

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. ¥ saa ot pT— Y - RS IS D
115 i
19 14476 140 14488, 1445, 14500 1Hn 1476, 140 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
" [ e e [ S S s
Avg. 0 %0
115 i
110 17760, 17820, 17860, 1140, 18000 17100 17160, 17820, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-130of 71
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Report No. :FR450901E

Pol. Horizontal Fundamental
" Level (dBuVim) 4o L8vel (dBuVim)
1225 \\ 12251
- \‘u 10!
815
WWW 3 e w5
700 i p
b b g TS SR TP Y 0 | [ 1 L i 11 seg !ﬂ
52,
7
350
350
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto

Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :

PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1585500 74.16 110.80 -36.64 47.7 33.92 1191 29.42 10.01 28 35 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5855.13 74.53 118.76 -36.23 48.11 33.92 1L.91 20.42 10.01 200 35 PEAK - .

3 592463 65.08 68.48 -3.48 38.35 3418 1197 29.43 10.01 200 35 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5937.3% 66.47 68.20 -1.73 39.82 3410 1198 20.4 10.01 200 35 PEAK 1 5825.00 110,39 =-==en ==-e-- 64.08 33.84 11.83 29.41 10.60 200 35 PEAK
" Level (dBuVim)
1225
10!
875
00
0 __f-—JL*—”“‘ﬁVG'W
W__/“"‘”ﬂ_
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 183.31 =-=men =meees 77.08 33.84 11.88 29.41 1@.60 208 35 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-14 0of 71
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Pol. Vertical Fundamental

.y Level (dBuVim) Level (dBuVim)

140, 14
14

F_M_\ \\ 1225

875 4
W\MW e 815
4 iy P
L T P T T, 0T M T ] i Ln L0
1 bbbt
52. ; et
30 il
350
17
Peak
1.
5825 5850, 5875, 5900, 5925, 5950
Fraquency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : G3CHIG-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHIG-HY

Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1585375 6187 113.65 -30.78 56.45 33.92 IL91 29.42 1.0 38 360 PENK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5855.25 B83.24 118.73 -27.49 56.82 33.92 11.91 29.42 10.01 342 360 PEAK - .
3 5925.8@ 65.95 6B.20 -2.25 39.39 34.18 1197 29.43 10.01 342 360 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 5933.63 66.89 68.20 -1.31 40.25 34.10 11.97 29.4 18.81 342 360 PEAK 1 5825.00 118,02 ---=vn -=---- 9171 33.84 11.88 29.41 16.8@ 342 360 PEAK
" Level (dBuVim)
1225
10
5
00
ot
52
,,,_.m»n«ff
350
Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5825.00 110,95 =-==sn -=-e-- 84.63 33.85 11.B3 29.41 10.80 342 360 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-150f 71

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLtzveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
1
AVG_54) ! AVG_54
52.5 7 3
TPIRTIEY WYV PSR- Pre A JWWWWMMW
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11630.00 61.12 74.60 -12.88 71.36 33.30 16.87 65.85 @.44 189 232 PEAC 1 1165.08 58.12 74.00 -15.88 68.36 38,30 16.87 65,85 @.44 10@ 167 PEAK
1 11650.00 49.87 54.60 -4.13 60.11 33.30 16.87 85.85 @.44 180 232 AVERAGE 2 11650.00 45.92 54.00 -B.88 56.16 33.30 16.87 £5.35 0.4 108 107 AVERAGE
3 OI7475.00 4699 68.20 -21.30 51.49 33.80 2133 £5.35 6.6 -- -- PEAK 3 17475.00 47.88 68.20 -20.32 52.47 38.80 21.33 65.35 063 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-16 of 71

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. :FR450901E

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. Y et VRS SNSRIV SR WV O Y et S SO S
115 Ik
1un 147, 1482, 14488, 14y, 14500 1n 147, 148 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
e O R i T — ﬂ%ww i L
Avg. 0 %l
115 Ik
11700 1780, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (WHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-17 of 71




ssamanas. FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Fundamental
o Letel [dBuVin) o Letel [dBuVin)
140 PERR_BEALTo-24 140
123 /‘ 15 1
- / 10!
815 ' 975
3 M i
70 4 ey it
e A b o O o e I T 1 i N MWM@
5! WWW«‘M
WW
5 il
350
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : G3CHIG-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 In 91200-1522 240328 HORTZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: P[AK(WII) 3m 91200-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 561844 65.00 68.20 -3.20 3080 32.8¢ 1166 20.37 098 109 103 PEAK freq Level Line Margin Level Factor Loss Factor Factor Renark
1 5650.98 64.33 68.87 -4.04 30.51 33.01 1179 2933 9.99 109 103 PEMK -
3 O571.03 72.47 108.63 -36.16 46.63 33.42 1177 2939 9.39 109 103 PEMK Mz dBuV/mdB/n  dB BV dB/m 0B B B m  deg
4 57064 7292 112.36 -39.34 47.19 33.44 1173 29.39 9.9 180 183 PEAK 1 5745.00 11820 ==-mnr =--=ev 92.33 33.43 1180 29.40 9.9 108 183 PEAK
Lol 0B
1225
1
10!
85
700
e AT H]
0 2
p—
W‘"’""""“/ﬁ
350
Avg. Blank
1.
1000 20 3400, 5800, 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 110,89 =-==vn ==-nms 85.02 33.48 1188 29.48 9.99 189 183 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-18 of 71
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Pol. Vertical Fundamental
L8Vl [dBuVim) 4o -evel (dBuim)
140 PEAR BEBAT6-24 14)
12 / 1225 1
- / 10!
815
85
70 1 4 Ki‘q
I it bbb S H A T S 1 o | U LM
52 e
. ‘ bt
- o
350
11!
Peak
1.
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SE45.00 65.55 68.20 -2.65 40.25 32.99 1170 293 9.95 408 69 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.61 64.67 68.65 -3.98 39.36 33.80 1L.78 29.38 9.99 400 69 PEAK - .
3 5783.39 69.26 186.15 -36.89 43.49 33.41 1L.76 29.39 9.99  4e@ 69 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 5720.86 70.50 118.94 -49.35 44,77 33.44 1IL78 29.39 9.99 400 69 PEAK 1 5745.00 116,63 =-=men ==-emn 98.76 33.48 11.88 29.48 9.99  4ee 69 PEAK
" Level (dBuV/m)
1225
1
10!
85
700
e R H)
5! _
e
| oo
350
Avg. Blank
1.
1000 220 3400, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5745.00 109,47 =-=men =m-eee §3.59 33.49 1188 29.48 9.99 409 69 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-19 of 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Mz dBuV/mdBuV/m dB dBw dB/n 0B dB B cm deg
1 11490.00 66.44 74.00 -7.56 76.06 38.98 16.73 65.77 0.4 100 328 PEAK
2 11499.00 53.61 54.00 -9.39 63.23 33.98 16.73 65.77 0.4 100 328 AVERAGE
3 17235.00 48.29 68.20 -19.91 53.81 38.44 21.02 €5.61 @.63 .- - PEAK

Pol. Horizontal Vertical
gLl Buvm) gl BV
, | , |
|
1 1
| |
| |
. . ‘ i ‘
[_qu_l ninl I_'g—l__,[‘l ] = Km‘ﬂ l'_|‘_'l—'l‘_, M I1—I n ] = W
:J‘ VG54 VG54
k., i 0o AN ‘,A).v.q " ; o ) KA A.u_w"
"W\ [ b Ad Ll i
Peak % ‘ \ ‘ 5 ‘
A 1 ! 1, ‘
vg. L] L
9200, 11400, 13600, 15800, 18000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Hz)
Site & B3CHI6-HY Site & B3CHI6-HY
Condition: PEAK(UNII) 3m 91200-1522 246328 HORIZONTAL Condition: PEAK(UNII) 3w 91200-1522 248328 VERTICAL
Linit Read Ant Cable Preap  Aux APos Thos Lisit Read Ant Cable Preap Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MizdBW/ndBuV/m d8 BV dB/n 0B dB B cm deg
1 11490.00 62.99 74.00 -11.10 72.52 38.98 16.73 65.77 0.4 400 16 PEAC
2 11490.00 49.33 54.00 -4.67 58.95 38.98 16.73 65.77 0.4 400 16 AVERAGE
3 1723%5.00 47.82 68.20 -20.38 53.34 33.44 21.02 65.61 @.63 .- - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-20 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ G54
~14.5G ‘ ‘ ‘ ‘ L
Avg ) m | m | |
|
fl | fl
| ‘
fun 14, 148, 1488, fun 1Us, 1482 1488, 148, 14500
Frequency (MH2) Frequency (MHe)
Site ¢ B3(HIG-HY Site ¢ B3(HIG-HY
Condition: AVG_54 3n 91260-1522 246328 HORTZONTAL Condition: AVG_54 3n 91260-1522_ 246328 VERTIGAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ ¥ G54
188 1 | |
Avg. B0 ‘ | 350 ‘
\
l : l ‘
{ 11760, 11820, 17880, f 11760, 178, 17880, 11940, 16000
Frequency (M) Frequency ()
Site ¢ B3(HIG-HY Site ¢ B3(HIG-HY
Condition: AVG_54 3n 91260-1522_ 240328 HORTZONTAL Condition: AVG_54 3n 91260-1522_ 246328 VERTIGAL
TEL : 886-3-327-0868 Page Number 1 C4-210f 71

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
— [
- /f/ 10!
815 |
875
70 4 3 it ¥
et PR ! I 70T T ] i 1.1
52. W; F“ 'AIMMAM
. L WMWW
" o
350
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE8.31 5.58 68.20 -2.62 40.39 32.91 11.68 2.3 9.98 109 118 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.32 63.15 68.44 -5.29 37.84 33.80 1178 29.33 9.99 1@@ 113 PEAK - .
3 5701.94 65.44 105.74 -40.30 39.68 33.40 1176 29.39 9.99 1@ 113 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.25 64.58 111.37 -46.87 38.68 33.44 11.78 29.39 9.99 18@ 118 PEAK 1 5785.00 121,48 ---men -=-e-- 95.23 3373 1185 29.41 1.8 o8 118 PEAK
" Level (dBuVim)
1225
10!
875
00
T
_“_,_Lm-—_/_
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.80 113,53 =-=men =meeee §7.36 33.73 1185 29.41 10.60 189 118 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-22 of 71

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

 goL8vel (dBuVim)

15 A\ K

52!
ki3
11!
Peak Blank
5785 518, 5851, 5684, 5917, 5350
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.30 66.23 112.40 -46.17 39.81 33.92 11.91 29.42 18.81 le@ 118 PEAK
5864.86 67.70 108.04 -40.34 41.23 33.96 11.92 20.42 18.81 le@ 18 PEAK
5924.92 64.96 68.26 -3.30 38.31 34.18 11.97 29.43 18.81 le@ 118 PEAK
5043.67 67.01 68.28 -1.19 4@.36 34.18 11.98 20.44 18.81 le@ 118 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C4-23 0f 71
FAX : 886-3-327-0855
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Pol. Vertical Fundamental

4o Level (dBuVim) 4o L8vel (dBuVim)

140 PERR_BETBALTo-24] 140

125 | 115

ANE il

- / 10!

815 w/. s

70 4 T Jd

oo NPT RN M. I 0 e O e e T W N 1
52 i
iy

5 Nataa

- Fr
350

1.

Peak

1.

5600 5637, 5674, 51, 5748, 5785

Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto

Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :

PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1SE9.42 6513 68.20 -3.07 39.93 32.92 168 2.3 9.98 33 68 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5652.36 64.89 69.95 -5.@6 39.56 33.82 1L.78 29.38 9.9% 383 68 PEAK - .

3 5708.89 64.53 105.22 -40.69 38.77 33.40 1176 29.39 9.9% 383 68 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.87 63.27 118.95 -47.68 37.45 33.4 IL78 29.39 9.9% 383 68 PEAK 1 5785.80 117.79 =-=men =meeee 91.59 33.76 11.85 29.41 l@.ee 383 68 PEAK
" Level (dBuVim)
1225
10!
875
00
. JR NS
T
w__’f“'
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5785.00 110,28 =--=-n -=---- 84.83 33.73 1185 29.41 l1a.6e 383 68 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-24 of 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Vertical Fundamental
1w Level (dBuVim)
- -
875 k\n‘
o BT SR Y P SO S AR ) Y-y e
52!
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.30 65.25 112.4 -47.15 36.83 33.92 1191 29.42 le.el 383 68 PEAK
1 5874.60 66.40 105.31 -38.91 39.89 34.80 11.92 29.42 le.el 383 68 PEAK
3 592078 65.60 69.84 -4.24 36.96 34.10 11.96 29.43 le.el 383 68 PEAK
4 5930.53 66.66 68.20 -1.54 40.02 34.10 11.97 29.4 1p.01 383 68 PEAK
TEL : 886-3-327-0868 Page Number 1 C4-250f 71

FAX: 886-3-

327-0855
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Pol. Horizontal Vertical
1 HLmI{d&NJm) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] 1 L] | ] [ () [ L] | ] [
@ AVG_54) @ AVG_54
RS IS, Y Rr S Sy T VRIS W T R —"-
11l i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1157000 66.26 74.60 -7.74 76.25 33.58 16.80 65.81 @.44 189 133 PEAC 1 11570.08 6471 74.00 -9.29 7479 38,58 16.80 65,81 .44 378 89 PEAK
1 11570.00 53.50 54.60 -0.50 63.49 33.58 16.88 85.81 @.44 180 133 AVERAGE 2 11570.08 51.85 54.80 -2.15 61.84 33.55 16.80 65.81 0.4 378 89 AVERAGE
31735500 46.19 68.20 -22.81 51.26 33.61 2017 65.48 6.63 - -- PEAK 3 17395.00 46.13 68.20 -22.07 5120 3861 2117 65.48 063 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-26 of 71

FAX: 886-3-327-0855
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Report No. :FR450901E

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. ¥ I ] ¥ ot i S RN
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
L MWWMW‘—"WW I WWMM’WWW
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-27 of 71




ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
" Level (dBuVim) 4o L8vel (dBuVim)
1225 \\ 12251
- \(‘\ 10!
815
T [k
b2 P
708 W 3 PEAKJBE(BA) 16-24)
b o bl v Moyl R 00— TN Mo ] il L[] Eaﬂ w
. o
525 T
g
3.0
350
11!
Peak
1.
5825 5850, 5875, 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SESS.00 0.3 110.80 -40.77 43.61 33.92 1191 29.42 10.01 109 167 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5857.13 71.34 118.20 -33.86 44.91 33.93 1L.91 29.42 10.01 180 187 PEAK - .
3592375 66.18 69.12 -3.02 39.45 3418 11.97 29.43 10.01 1@ 187 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 593313 67.14 68.20 -1.06 40.50 34.10 11.97 29.44 1@.81 1e@ 167 PEAK 1 5825.80 116,55 ====sn ==-=-- 99,23 33.85 11.88 29.41 16.8@ 108 167 PEAK
" Level (dBuVim)
1225
10!
875
00
0 ) Lﬂ—m_w
e
v—’“"'"_u—_‘f
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.00 109,18 --==vn -=---- 62,86 33.85 11.83 29.41 10.60 189 187 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-28 of 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Vertical Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
- \N 10!
815
W’M 1 T 85
s " PEAK BEA) 1624
st b A A g bt oI o g O | 1] L[] Eéﬂ Al
0 a— s ey
2 gt
%4 )
350
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SE54.75 TL67 1L -3.70 4.5 33.92 1191 29.42 10.01 389 69 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5869.33 68.77 186.77 -33.00 42.28 33.98 11.92 29.42 10.01 380 69 PEAK - .
3 5924.25 66.87 68.75 -2.68 39.42 3418 11.97 29.43 10.01 380 69 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5929.13 66.82 68.20 -1.38 40.18 3410 11.97 20.4 10.01 380 69 PEAK 1 5825.80 115,95 ====sn ==-e-- 89.62 33.86 11.89 29.42 19.60 339 69 PEAK
" Level (dBuVim)
1225
10!
875
00
0 e LW‘"_IWG'W
"
_p‘“-"”‘_'__d/—
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5825.00 108,37 =-==vn ==---- 62.85 33.85 1183 29.41 19.6e 339 69 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-29 of 71

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
1
AVG_54) AVG_54
52.5 7 7 3
ey o 0 e it WM«WW’MMWWW Gt R NIRRT P a6 s g
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11630.00 64.45 74.60 -9.55 74.69 33.30 16.87 65.85 @.44 298 120 PEAC 1 116%.08 61.38 74.00 -12.62 71.62 38.30 16.87 65.85 @.44 383 B PEAK
7 11650.00 53.67 54.60 -9.33 63.91 33.30 16.87 85.85 @.44 298 120 AVERAGE 2 11650.00 50.18 54.00 -3.90 60.34 33.30 16.87 £5.35 0.4 383 Bl AVERAGE
3OI7475.00 46,43 68.20 -21.72 51.67 33.80 21.33 £5.35 @.63 298 12 PEAK 3 17475.00 48.51 68.20 -19.69 53.10 38.80 21.33 65.35 .63 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-30 of 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. :FR450901E

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
AVg . ]MW T ] Js.ﬂmmwww-—wnm -
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
T e | S Y mar—™
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C4-310f 71




ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 ‘ £l
7 o~ 12! 1
- / 10!
815
MHJ 875
3 4
70 1 2
VR ROy BN Y S DL O o s O 1 O 1 | N Ln EAH)
5. P e i
5 g
%4 )
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE03.77 5.85 68.20 235 40.77 3282 1165 29.37 9.98 208 263 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.75 66.54 68.76 -2.22 4L.22 33.81 1L.78 29.33 9.99 200 203 PEAK - .
3 571,81 71.18 108.79 -37.61 45.38 33.43 1L.77 29.39 9.99 200 283 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572166 72.27 114.57 -42.30 46.45 33.44 1178 29.39 9.99 200 203 PEAK 1 5745.00 116,09 ---=vn -=-v-- 90,21 33.49 11.88 29.40 9.9 208 283 PEAK
" Level (dBuVim)
1225
1
10!
875
00
0 Ma—n_,-—J T )
T
‘J'_“,_._.—«_.-F’_
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 108,67 =-==vn ==--m- 62,79 33.49 1188 29.48 9.99 200 203 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-32 0f 71

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
10! M 10 1
815
W} bl
n 3 4
PP - ittt ot o o N o e N T 1 i N
5 P i
JRApht
350
350
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SG43.67 5.51 68.20 .69 40.24 32.97 1178 2.3 9.98 150 369 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.32 6431 68.43 -4.12 39.60 33.80 1178 29.33 9.99 159 360 PEAK - .
3 5708.85 64.45 105.21 -40.76 38.69 33.40 1176 29.39 9.99 159 360 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572021 63.89 111.27 -47.38 36.67 33.44 1178 29.39 9.99 159 360 PEAK 1 5745.00 100,57 =-==vn ==-=m- 74,76 33.48 11.88 29.40 9.9 159 36@ PEAK
" Level (dBuVim)
1225
10!
1
875
00
0 [ N a2
T
—"""'_‘“—_H/_
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 574580 9191 ---men -meeee 66.03 33.49 1188 29.48 9.99 159 360 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-330f 71

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLtzveHdBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] " L] | ] [ () [ L] | ] [
1
5! 4654 @ AV 54
i et s B R IO v T b -~
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1149000 64.94 74.60 -9.86 74.56 33.98 16,73 65.77 @.44 189 II1 PEAC 1 11499.08 62.05 74.00 -11.95 71.67 38,98 1673 65,77 .44 399 14 PEAK
7 114%0.00 52.20 54.60 -1.80 61.82 33.98 16.73 85.77 @.44 180 11 AVERAGE 2 114%.00 50.58 54.00 -3.50 60.12 33.95 16.73 65.77 0.4 399 14 AVERAGE
31723500 49.92 68.20 -18.23 55.44 33.44 2102 65.61 6.3 - -- PEAK 3 17035.00 49.86 68.20 -18.34 55,33 38.44 21.02 65.61 063 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-340f 71

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Vertical
1 4‘“‘Ltz\rel{nmlwln) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. il - T S B S it it M
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘Ltz\rel{nmlwln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
[— i WWWWWWW frmre=ie? MNWMHMM“MM
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C4-350f 71

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
B [
- "// 10!
815
MM bl
0. 1 3 " l.n\‘
TR TN DRV NENPAT AU ST s O 1 O | | 1 LA
5! WWWMMMW
e
350
350
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE0.54 5.92 68.20 228 40.76 3288 11.67 20.37 9.98 109 18D PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.88 64.45 68.85 -4.48 39.13 33.81 1L.78 29.33 9.99 18@ 182 PEAK -
3 5703.97 65.84 106.31 -40.47 40.67 33.41 176 29.39 9.99 1@ 182 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.25 64.50 111.37 -46.87 38.68 33.44 1178 29.39 9.99 18@ 162 PEAK 1 5785.00 124,16 ====en ==-eme 95.04 33.69 11.84 29.41 16.8@ 108 182 PEAK
" Level (dBuVim)
1225
10!
875
00
) I -
"
w—“"‘""‘""/—
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 116,27 =-==vn ==-e-- 90.16 33.73 11.85 29.41 10.80 108 182 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-36 of 71

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

 goL8vel (dBuVim)

|
R -

Peak f Blank

5785 5818, 5851, 5684, 5917, 5950
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 64.88 110.89 -46.81 38.46 33.92 11.91 29.42 18.81 le@ 182 PEAK
5871.30 65.45 186.24 -40.79 38.95 33.99 11.92 20.42 18.81 le@ 182 PEAK
5924.92 65.05 68.26 -3.21 38.48 34.18 11.97 29.43 18.81 le@ 182 PEAK
5046.43 67.11 68.28 -1.89 4.46 34.18 11.98 20.44 18.81 le@ 182 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C4-37 of 71
FAX : 886-3-327-0855
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Report No. :FR450901E

Pol. Vertical Fundamental
. Level (dBuVim) o Letel [dBuVin)
140 PERR_BEALTo-24 140
125 | 115
— a
- ‘/ 10!
815
85
7 3 | HLW
TR Sy A SH AT A A AT L L s N 1 O 1 | 1 1]
52,
525
350
350
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 In 91200-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
. Condition: PEAK(UNIT) 3n 9120D-1522 248328 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 OSELT6 6472 6820 -3.48 39.57 3087 1L67 29.37 9.98 M8 69 PEAK freq Level Line Margin Level Factor Loss Factor Factor Renark
1 S650.14 63.64 68.30 -4.66 38.33 33.00 1179 2933 9.99 38 69 PEMK -
3 S70L.75 64.33 105.69 -40.86 39.07 33.40 1176 2939 9.39 388 69 PEMK Mz dBuV/mdBV/n  dB dBuV dB/m 0B B B m  deg
4 57044 63.91 11179 -47.88 33.09 33.44 1178 29.39 9.9 33 63 PEAK 1 5785.00 119,82 ==-mnr =--eev 93.62 33.76 11.85 29.41 10.80 388 69 PEAK
Lol 0B
1225
10!
85
700
a S LW‘AV[W
e
'_N_.,_._.a#..‘f"
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 VERTICAL
+ RBN: 1060.000kHz VBN:.820kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5785.00 113,48 =--men ==-e-- §7.23 33.73 1L85 29.41 l1e.ee 383 69 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-38 of 71
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Pol. Vertical Fundamental

 goL8vel (dBuVim)

105 MM\ k
a5 \\”
) Mt . 2 REAY,

o i T vy o) 1 Py " ey A“_LA A pondt
4 e .
52!
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 63.84 110.89 -47.65 37.42 33.92 11.91 20.42 le.el 388 69 PEAK
5872.78 67.61 185.82 -38.21 4L.11 33.99 11.92 20.42 1.8l 388 69 PEAK
5024.92 65.42 68.26 -2.84 38.77 34.18 11.97 20.43 le.el 388 69 PEAK
5928.72 66.68 68.20 -1.52 49.84 34.18 11.97 20.44 le.el 388 69 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C4-39 of 71
FAX : 886-3-327-0855
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Report No. :FR450901E

Pol. Horizontal Vertical
1 HLmI{d&le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] 3 L] | ] [ () [ | L] | ] [
@ AVG_54) @ AVG_54
5 7 i
P SN B o oA 1 A | it oAt A e
11l i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg
1 1157000 65.04 74.60 -8.9 75,83 33.58 16.80 65.81 @.44 309 19 PEAC
1 11570.00 53.54 54.60 -0.46 63.53 33.58 16.88 85.81 @.44 300 119 AVERAGE
31735500 4672 68.20 -21.48 5179 33.61 2017 65.48 6.3 -- -- PEAK

Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11570.08 64.03 74.00 -9.97 74.62 38,58 16.80 65.81 .44 399 T2 PEAK
2 11570.08 51.72 54.00 -2.28 6171 33.58 16.80 65.81 0.4 399 72 AVERAGE
3173%5.00 47.16 68.20 -21.84 52,23 3.6l 2117 65.48 .63 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. :FR450901E

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. 3l T il A - T M
115 Ik
1un 1476, 1482, 14488, 144, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
- S R — [ S S e ——
Avg. kil %l
115 Ik
11700 1180, 1780, 17680, 17940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-410f 71




ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
mfm\ \\ 15
- 10!
815 f
U|WM ) \ 375
700 I i
b o o A B e 00— WU - U
5! y MWW
- W(:‘l
350
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 585400 78.42 113.88 -34.65 52.00 33.92 1191 29.42 10.01 134 18l PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5855.25 78.86 118.73 -31.87 52.44 33.92 1191 29.42 10.01 134 181 PEAK - .
3 592463 65.73 6B.48 -2.75 39.08 34.18 11.97 29.43 10.01 134 181 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5937.8% 67.73 68.20 -0.47 4L.88 34.10 11.98 29.4 1@.81 134 161 PEAK 1 5825.80 121,67 =-==en ==-em- 95.35 33.85 11.88 29.41 1e.8@ 134 18l PEAK
" Level (dBuVim)
1225
10!
875
00
. — G H|
—
W_/“‘
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.00 114,48 =-=men ==-n-- 88.08 33.85 11.83 29.41 10.68 134 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-42 of 71

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
""“\ 10!
815
T [k
700 h ' P
L P PP S N A PRNY AT SOI I POty v Sesrwmey 00— -1 A - 1 L1
52, i
',.WNWW
5 ‘WW
7 [naethf
350
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SE54.88 64.54 11188 -46.54 3B.12 33.92 1191 29.42 10.01 28 357 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5874.63 65.83 105.30 -39.47 39.32 34.80 11.92 29.42 10.01 200 357 PEAK - .
3592475 66.73 68.38 -1.65 40.08 34.18 11.97 29.43 10.01 209 357 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 593188 67.26 68.20 -0.94 40.62 34.10 11.97 29.44 1@.81 20@ 357 PEAK 1 5825.80 106,37 =-==sn ==---- 60.86 33.84 11.B3 29.41 18.60 208 357 PEAK
" Level (dBuVim)
1225
10!
875
00
0 e TR H|
L
w_”_m_,,__,,_/_
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5B25.80 99.77 =--mes -meeee 73.45 33.85 11.88 29.41 18.8@ 208 357 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-43 0f 71

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. :FR450901E

Pol. Horizontal Vertical
1 45Level{dﬂu\llln) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] 1 L] | ] [ () [ ’ L] | ] [
AVG_54) AVG_54
52.5 : 7 - 3
nfinbg gl e A A 1y it P m—— R L
A () i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11630.00 66.34 74.60 -7.66 76.5% 33.30 16.87 65.85 @.44 299 121 PEAC 1 116%.08 62.88 74.00 -11.12 73.12 38.30 16.87 65,85 .44 3B B PEAK
7 11650.00 53.15 54.60 -0.85 63.39 33.30 16.87 85.85 @.44 299 121 AVERAGE 2 11650.00 49.55 54.00 -4.45 59.79 33.30 16.87 65.85 0.4 382 81 AVERAGE
31747500 46.87 68.20 -21.33 51.46 33.80 21.33 £5.35 @.63 299 121 PEAK 3 17475.00 48.60 68.20 -19.68 53.19 38.80 21.33 65.35 063 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-44 of 71

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. :FR450901E

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. 7 — i il B —
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
I B R [ S I L
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-450f 71




ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 ‘ W 1225
ANE —
- '/Qf 10!
875 ER
D 475
70 4 WNTA“'
WSS AT L | W W an BT s . 1)
521 L e rsginonlqgil
nsmw et
350
350
1.
Peak
1.
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SEB.06 65.63 68.20 .57 40.53 3083 1166 20.37 9.98 109 109 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.B4 64.09 68.82 -4.73 38.77 33.81 1L78 29.38 9.99 189  18@ PEAK -
3 5719.51 B86.17 118.66 -24.49 60.35 33.44 1178 29.39 9.99 180 188 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572013 85.38 111.89 -25.71 59.56 33.44 1178 29.39 9.99  18@  16@ PEAK 1 5755.00 121,47 =-=men =meeee 95.59 33.49 11.88 29.40 9.9 108 1@ PEAK
" Level (dBuVim)
1225
1
10!
875
00
0 — TG H|
I
Wm_..-w/“
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5755.00 113,81 ===men =meeee §7.94 33.48 1188 29.48 9.99 189 100 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-46 of 71

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental
1w Level (dBuVim)
- |
) —
875 4 MM
. ‘M%M ol 2
g L e el
52!
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.65 70.78 111.61 -40.83 44.36 33.92 11.91 29.42 18.81 le@  1@@ PEAK
5874.73 67.53 185.28 -37.75 4l.62 34.80 11.92 20.42 18.81 le@  1@@ PEAK
5924.65 65.40 68.46 -3.86 38.75 34.18 11.97 29.43 18.81 le@  1@@ PEAK
5932.26 66.61 68.20 -1.59 39.97 34.18 11.97 20.44 18.81 le@  18@ PEAK

e ra e

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Vertical Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT6-2 13
123 | 15 1
anE —

) 10
a5 3 W" s

70, 4 14l
PR LT O L T | I | M O 1 1 i N KN
52! it
rbiagag e
5 .MW”
35'“ i
350
1.
Peak
1.
5600 5631, 5662. 5693, 5724, 5755
Frequency (WHz)
1000 200, 3400, 4600, 5800, 7000
Site  : @3CHIG-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHIG-HY

Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 SE48.35 6606 68.20 -2.14 40.77 .99 1170 2938 9.8 91 70 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.8@ 64.06 68.94 -4.88 38.74 33.81 1L.78 29.38 9.99 391 78 PEAK -
3 5719.82 79.71 118.75 -31.84 53.89 33.44 1L.78 29.39 9.9% 391 70 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 572028 78.97 111.4 -32.47 53.15 33.4 IL78 29.39 9.9% 391 78 PEAK 1 5755.00 118,37 =-=nen ==-e- 92,32 33.62 11.83 29.40 le.ee 391 70 PEAK
" Level (dBuVim)
1225
1
10!
875
700
T
M_.,.,MM..-/"H
3540
Avg. Blank
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1060.000kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5755.00 111,86 =-==vn -=-e-- 85.01 33.62 11.83 29.48 10.60 391 70 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-48 of 71
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Pol. Vertical Fundamental
1w Level (dBuVim)
- |
o -
" W
n Wby, T Do g 1624
e oo i - by
52!
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.45 66.83 112.65 -45.22 40.41 33.92 11.91 29.42 le.el 391 70 PEAK
1 5874.93 66.94 105.22 -38.28 40.43 34.80 11.92 29.42 le.el 391 70 PEAK
3 5924.65 65.09 68.46 -3.37 36.44 3410 11.97 29.43 le.el 391 70 PEAK
4 5933.62 66.25 68.20 -1.95 39.61 34.10 11.97 29.44 lp.el 391 70 PEAK
TEL : 886-3-327-0868 Page Number 1 C4-49 of 71

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLtzveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
1
5! AYG 54 @ 1 AV 54
5 et ,. A A NN b T — . IS Po— TR
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11510.00 60.65 74.00 -13.95 69.70 33.94 16,75 65,78 @.44 189 131 PEAC 1 11510.08 57.55 74.00 -16.45 67.20 38,94 1673 65,78 .44 383 6L PEAK
1 11510.00 51.45 54.60 -2.55 6110 33.94 16.75 85.78 @.44 180 131 AVERAGE 2 11510.08 47.99 54.00 -6.01 57.64 33.94 1675 65.78 0.4 383 61 AVERAGE
30726500 48.98 68.20 -19.22 54.40 33.47 2085 £5.57 6.6 -- -- PEAK 3 17265.00 49.22 68.20 -18.98 54.64 38.47 21,85 65.57 .63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-50 of 71

FAX: 886-3-327-0855
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Report No. :FR450901E

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. s —t . . e —
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
- T e T T e
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-51 0f 71




ssamanas. FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Fundamental
. Level (dBuVim) o Letel [dBuVin)
120 PEAR_BEBA_Th-Z4] 14
125 /‘ {.me\ 1225
- 10!
815
ey 015
70 4 3 4 AM.IM
b i oo o I o O 1 i L PR
i o e e
5! it
30 [
350
1.
Peak
1.
5600 5639, 5678. 517, 5756, 5795
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : G3CHIG-HY Frequency (MHz)
Condition: PEAK BE(84)_16-24 3n 9120D-1522 240328 HORTZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
L Condition: PEAK(UNII) 3n 91200-1522 248328 HORLZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 . 8ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 564005 65.27 68.20 -2.03 40.02 32.06 1169 2038 098 109 102 PEAK freq Level Line Margin Level Factor Loss Factor Factor Renark
2 550.12 63.32 68.29 -4.97 3801 33.09 1170 29.38 9.9 109 102 PEAK -
3 5703.55 66.47 106.19 -39.72 40.79 33.41 1176 29.39 9.99 109 102 PEAK Mz dBuV/m dBWV/n 8 dBwV dB/m 0B 4B OB or  deg
4 5702 68.97 11067 -42.10 43.15 33.84 1178 2939 9.99 109 182 PEAK 1 5795.80 12150 =vesn =sneen 95.23 3381 1187 29.41 10.80 109 102 PEAK
Lol 0B
1225
10!
85
700
e
MM
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.600kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5795.80 113,96 =-==en ==-e-- §7.79 33.73 1185 29.41 10.60 189 182 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-52 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450901E

Pol. Horizontal Fundamental
1w Level (dBuVim)
12
105 —
A
WMWW )
1 Pl iy b
100 L ATy s
52!
k13
11
Peak Blank
5795 5826, 5657, 5888, 5919, 5950
Fraquency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.37 78.23 112.25 -34.82 5L.61 33.92 1191 29.42 1@.01 1@ 162 PEAK
1 5874.95 74.81 105.21 -30.40 48.38 34.00 11.92 29.42 10.01 1@ 162 PEAK
3 5923.83 67.87 69.65 -2.58 40.43 3410 1196 29.43 10.01 18 162 PEAK
4 592613 67.75 68.20 -0.45 4L.11 3410 1197 29.44 10.01 1@ 182 PEAK
TEL : 886-3-327-0868 Page Number 1 C4-53 of 71

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
1225 /‘ M 12251
- 10!
a5 W s
70 4 3 4 WM
gl bbb AR 1o o o N o e I T 1 i LM EAM)
52! W’"’"l —" .WMMMW
[ ekt
3.0
350
11!
Peak
1.
5600 5639, 5678. 5717 5756, 5795
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SG4A.46 65.54 6820 -2.66 40.26 32.98 1178 2.3 9.98 39 7LPEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.12 63.78 68.29 -4.59 38.39 33.80 1L.78 29.38 9.9% 389 71 PEAK - .
3 5701.99 65.52 105.76 -40.24 39.76 33.48 1176 29.39 9.9% 389 71 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572951 65.12 111.96 -46.84 39.30 33.44 1L.78 29.39 9.9% 389 71 PEAK 1 5795.00 119.85 =-==sn ==-e-- 93.68 33.73 1L.85 29.41 le.ee 389 71 PEAK
" Level (dBuVim)
1225
10!
875
00
2 - TG A
=T
-"""MM
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1060.000kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5795.00 112,88 ---=vn -=-n-- 85.91 33.73 1185 29.41 10.68 389 71 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-54 of 71

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Level (dBuvim)
- |
[ N
15 e

52!
ki3
Peak " Blank
5195 5626, 5057, 5688, 5919, 5350
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.83 70.61 111.19 -40.56 44.19 33.92 11.91 20.42 le.el 389 71 PEAK
5873.74 70.06 105.55 -35.49 43.56 33.99 11.92 20.42 le.el 389 71 PEAK
5923.96 66.21 68.97 -2.76 39.56 34.18 11.97 20.43 le.el 389 71 PEAK
5937.91 66.62 68.28 -1.56 39.97 34.18 11.98 20.44 le.el 389 71 PEAK

e ra e

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 45Level{ml\llln) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
1
A 54 ! A5
525 | et i . o el
PRSP s ot S ok e i ARG
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1159000 60.89 74.60 -13.11 70.99 33.46 16.82 65.82 @.44 300 121 PEAC 1 11599.08 57.24 74.00 -16.76 67.34 38.46 16.82 65.82 0.4 400 5 PEAK
7 11500.00 51.62 54.60 -2.33 61.72 33.46 16.82 85.82 @.44 300 121 AVERAGE 2 11590.08 48.49 54.00 -5.51 58.50 38.46 16.82 65.82 0.4 400 5 AVERAGE
31738500 48.96 68.20 -19.24 53.89 33.67 2021 65.44 6.3 -- -- PEAK 3 17385.00 49.02 68.20 -19.18 53.95 38.67 2121 65.4 063 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-56 of 71

FAX: 886-3-327-0855
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Report No. :FR450901E

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. ¥ ot VPSRN S S A S S SV N - VPPN I
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
— SR e - N B R
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-57 of 71
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuim)
140 PEAR BEBAT6-24 14)
125 | 115
e
L [ i
- / 10!
815 i
. [/‘ il
. 4 ol "Vm " i *“‘
s i 00— M ] 1] 1.1 WNW
52! NI Cacidanl
3.0 i
350
11!
Peak
1.
5600 5635, 5670. 5705, 5740, 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SA8.03 65.93 6.0 -2.07 4064 3.9 1170 293 9.9 188 97 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.10 64.68 69.82 -4.34 39.36 33.81 178 29.38 9.99 109 97 PEAK -
3 5784.65 72.83 106.50 -33.67 47.86 33.41 1L.76 29.39 9.9% 108 97 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 572085 74.17 118.91 -36.74 48.35 33.44 IL78 29.39 9.99 109 97 PEAK 1 5775.00 116,92 =-==en ==-nmn 90.67 33.80 11.86 29.41 l@.60 1@ 97 PEAK
" Level (dBuV/m)
1225
10!
85
700
. e L’“‘Kvﬁ“i
WM_LMM
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:3.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5775.00 108,93 =-==en ==-nm- 83.06 33.48 1188 29.48 9.99 189 97 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-58 of 71

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. :FR450901E

Pol.

Horizontal

Fundamental

Peak

 goL8vel (dBuVim)

Ay H Wi

f)
L T e S e e

5775 5810, 5845. 5880, 5915, 5950
Frequency (WHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.98 77.69 110.86 -33.17 S5L.27 33.92 11.91 20.42 le.el  le@ 97 PEAK
5878.73 79.68 106.40 -26.72 53.19 33.98 11.92 20.42 le.el lee 97 PEAK
5922.88 68.14 69.77 -1.63 4L.50 34.18 11.96 29.43 le.el  lee 97 PEAK
5938.93 67.49 68.20 -0.71 40.85 34.18 11.97 20.44 le.el  lee 97 PEAK

e ra e

Blank

TEL : 886-3-327-0868

FAX: 886-3-

327-0855

Page Number 1 C4-59 of 71
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE —f
o f 10
815
/ bl
3
T0.0L4 4y
v ey i o e I o e B 1 [ U L £
i oA ot
52! K L
e
350
350
1.
Peak
1.
5600 5635, 5670. 5705, 5740. 5175
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it X Read  Ant Cable Preamy hux dPos  Tos
1 SE02.98 66.08 68.20 -2.12 4LOL 321 1165 29.37 9.98 385 7LPEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.45 65.61 69.28 -3.67 4@.29 33.81 1L.78 29.38 9.99 385 71 PEAK -
3 5783.25 70.74 106.11 -35.37 44,97 33.41 1L76 29.39 9.9% 385 71 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572085 67.20 118.91 -43.71 41,38 33.44 1IL78 29.39 9.9% 385 71 PEAK 1 5775.00 113,38 =-=men ==ees §7.18 33.76 11.85 29.41 l1@.6e 385 71 PEAK
" Level (dBuVim)
1225
10!
875
00
o et | TR
T
M‘"MM
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.060kHz VBN:3.600kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5775.00 185,93 =-==en ==-e-- 79.68 33.80 11.86 29.41 18.88 385 71 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-60 of 71

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Level (dBuvim)
1225 ‘\\
S ~
\
M bl
0 b "PEA BE) 1544
52
k1Y
1.
Peak Blank
5175 5810, 5845, 5680. 5015, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5853.85 76.18 115.25 -39.67 49.77 33.91 11.91 20.42 le.el 385 71 PEAK
5873.18 73.05 105.71 -32.66 46.55 33.99 11.92 20.42 le.el 385 71 PEAK
5923.93 65.76 68.99 -3.29 39.65 34.18 11.97 20.43 le.el 385 71 PEAK
5045.10 67.42 68.20 -0.76 40.77 34.18 11.98 20.44 la.@l 385 71 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C4-610f 71
FAX : 886-3-327-0855
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Report No. :FR450901E

Pol. Horizontal Vertical
1 HLmumvnn) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
1
7 A6 24 o 1 AYG 54
| Nty b i gty " b s i i
A () i
Peak o &
17.5 .
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1155000 59.91 74.60 -14.89 69.79 33.70 16,78 65.80 @.44 300 120 PEAC 1 1155.08 38.01 74.00 -15.99 67.89 38.70 1678 65.80 @.44 408 75 PEAK
7 11550.00 58.13 54.60 -3.82 60.86 33.70 16.78 85.38 @.44 300 120 AVERAGE 2 11550.00 48.48 54.00 -5.52 58.36 38.70 16.73 £5.38 0.4 408 75 AVERAGE
31730500 49.07 68.20 -19.13 54,32 33.50 2013 65.51 6.3 - -- PEAK 3 1735.00 48.78 68.20 -19.42 54.03 38.50 2113 6551 .63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-62 of 71

FAX: 886-3-327-0855
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Report No. :FR450901E

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. il 7] B —— - 1 M
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
wmwwwuww-’w‘”” MMWMM
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-63 0of 71
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
105 il ™
- / 10!
815
875
70
] o o o e I 1 1 i LM EAK{UNI)
; ) ' {11/ R | e 5] i
52. e AWM‘A\I e i My S TN I
5! i MW L"’"«“”“"‘ ™
350 WMMMW
% MMW
1! .
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'M_%OI{HZ STduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE27.75 56.34 68.20 -11.86 4L13 32.91 1168 2.3 0.00 109  1el PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.51 54.47 68.58 -14.11 39.15 33.80 1L.78 29.33 @.00 180 181 PEAK - .
3 5701.33 54.87 105.59 -51.52 38.3@ 33.40 1176 29.39 @.00 180 181 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572925 53.99 111.37 -57.38 36.16 33.44 1178 29.39 @.80 180 161 PEAK 1 5785.00 112,25 =-=men =meeee 96.13 33.69 11.84 29.41 @.B@ 108 18l PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7 p—
T ]
% i
50 e
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 104,98 =-=mvn ==-em- 88.81 33.73 1185 29.41 @.00 189 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-64 of 71

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. :FR450901E

Pol. Horizontal Fundamental

 goL8vel (dBuVim)

w MW S BB 152

0 M A ST O N R U A

Peak f Blank

5785 5818, 5851, 5684, 5917, 5950
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.47 54.41 112.02 -57.61 35.8@ 33.92 11.91 29.42 @.00 le@ 1l PEAK
5874.93 54.45 185.22 -50.77 37.95 34.80 11.92 20.42 @.80 le@ 18l PEAK
5924.92 54.38 68.26 -13.88 37.74 34.18 11.97 2943 @.00 le@ 18l PEAK
5933.83 57.44 68.20 -10.76 40.81 34.18 11.97 20.44 @.00 le@ 18l PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C4-65of 71
FAX : 886-3-327-0855
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Pol. Vertical Fundamental

- Lovel dBuvim) , - Lovel dBubi)
140 PERR_BEALTo-24 140

1225

’ / w5
0

J'/” T | S L L EAK(UNI))
I AT RN Y% W A
52! e T T U
350 ) | WW*““’W
Peak "
1.
5600 5637, 5674, 51, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : B3CHIG-HY

Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t X Read  Ant Cable Preamy hux dPos  Tos
1 S606.48 5.1 68.20 -13.09 39.89 3283 1166 20.37 0.00 33 87 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.32 53.11 68.44 -15.33 37.79 33.e0 1L.78 29.38 @.ee 353 87 PEAK - .
3 5708.27 54,25 105.28 -51.03 38.48 33.40 1176 29.39 @.ee 353 87 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 572087 52.64 118.95 -58.31 36.81 33.44 1L.78 29.39 @.e¢ 353 87 PEAK 1 5785.00 105,83 =-=men =m-eme 89.63 33.76 1185 29.41 @.6e 353 87 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52! ——
.—-—-...J",m‘ ll
%0 -
p—
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.000kHz VBN:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5785.80 97,99 =--een -meeee 61.87 33.69 1184 29.41 @.6e 353 87 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-66 of 71

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

 goL8vel (dBuVim)

T

s

Peak f Blank

5785 5818, 5851, 5684, 5917, 5950
Fraquency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE(B4)_16-24 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 53.28 110.89 -57.61 36.87 33.92 11.91 20.42 @.e0 353 87 PEAK
5873.94 56.16 105.50 -49.34 39.66 34.80 11.92 20.42 @.80 353 87 PEAK
5924.76 55.02 68.38 -13.36 38.38 34.18 11.97 20.43 @.80 353 87 PEAK
5044.72 56.12 68.20 -12.68 39.45 34.18 11.98 20.44 @.80 353 87 PEAK
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Pol. Horizontal Vertical
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Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1157000 65.27 74.60 -8.73 73,26 3358 16.80 65.81 @.44 300 123 PEAC 1 11570.08 61.35 74.00 -12.65 7134 38,58 16.80 65,81 @.44 400 12 PEAK
1 11570.00 52.26 54.60 -1.74 62.25 33.58 16.88 85.81 @.44 300 123 AVERAGE 2 11570.00 48.94 54.00 -5.06 58.93 33.50 16.80 65.81 0.4 408 12 AVERAGE
31735500 48.91 68.20 -19.29 53.98 33.61 2017 65.48 6.6 -- -- PEAK 3 17355.00 49.00 68.20 -19.20 54.07 3861 2117 65.43 063 - -- PEAK
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Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
14.47G e 1l
MG 54 MG 54
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1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
e PRy - T et T
Avg. bl %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
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